EU Declaration of Conformity (Translation of the original EU Declaration of Conformity)

We

Changshu Tongrun Auto Accessory Co., Ltd
New Longteng Industrial Park

Changshu Economic Development Zone
215500 Changshu City, Jiangsu Prov.
PEOPLE’'S REPUBLIC OF CHINA

Tel: +86-512-52343388
wangjf@tongrunjacks.com

Declare under our sole responsiblility that the follow product

Equipment: Floor jack

Brand name: Big Red

Model/type: T815016L

Is in conformity with the
Machinery Directive (MD) 2006/42/EC

And the following harmonized standards and technical specifications have been applied:

MD: EN 1494: 20000+A1:2008

Changshu 30.03.2018
Manufacturer: Changshu Tongrun Auto Accessory Co., Ltd

whey T

Jingfang Wang, Engineer (authorized to compile the Technical File)

Item: T815016L
Capacity: 1.5 TON

1.5 TON

ALUMINUM /STEEL
FLOOR JACK

@ CRIC EN ALUMINIUM/ACIER

© GATO DE ALUMINIO/ACERO

€ WAGENHEBER AUS ALUMINIUM/STAHL
@ JOMKPAT ANNIOMUHUEBBIA/CTASIBHOW

Manual & trouble shooting
QR code



[ o8

saunful puey ubis Buiiem
noqe Buiusepy [FIENED)

ipayqiyoud suossad Jo Buiyi :ONINYVYM

"ok olnepAy ay) uo s

¥ anum sutbua sy Lels J0 3PIYBA 3y Oju 186 JaABN jAiRleIpatuLil peol paYl| Y} yiesusapun Bunpawos soeyd
a0ja10 1 "Suosea) pajejas-ubisap Joj yuis 0} uibeq pue ainssaid aso| ued i Se Peoj e Bunoddns s ) uaym
spouad jabuoj 10 papuayeun 3oef JNeIpAyY 8y} AB3| JBASN “9|2IYSA By Japun spoalqgo Jo suosiad ou ase
atey) ainsus “yoel oyneipAy ayy Buuemo) aiojeg 'spoddns jeuonippe asn shempy el onnespAy awp Aq Aluo
payoddns Buteq S1 jey Jed e Japun suom JaasN "payy Buiag i1l sitym S[0IyaA By} JBpUN 8 M Apoq JnoA

10 Wed ou jeys os yoel ainespAy auyy uonisod pay Buiaq 2joyaA auy apisul suosiad ou aJe aidy} aINs aNew
“(juap1ooe JO Ysiy) ‘pepnioaid aq uay Jouues suosiad Jo aplyaA au) o) abewep {enuanbasuo)

‘S3OBHINS USASUN JO JOS UO Jnd90 Aew peol ayj jo Buiddis Jo ApgeIsu) Ajuo 80BUNS UBAS ‘Ul B U0 Yoel
oy s “pasiwoiduwiod Apjes pue pabewep awoosq Aew Yef 8y} 8siMIaYI0 PaPSIOX 34 10U ISNW SBULO)
2 10 PEO| WnwiXew 3y »joef ay) j0 peo| s|qissiuuad WNLWIXeW Ay} paadxe Jou s8op payll 8q O} Peo| ay}
1ey aunsug 'Ajuo aoiAep Bunyl} & Se 9sNn 10j PAPUL St| SSIOIYBA Joj0W Buiyn Jof soel 100y e S1 jonpod sy

suonanssul Ajajes ; asn papuajuj

BUIYD Ul SPBW

8002:1V/¥6YLN3 3U) 0} suuojuoo ubisag
85€-0LZ:(ww)peo) pajes yum Jybiay um

By ¢yl 'ed Jyblem umoO

ww GG e ybuay [ejor

Wus gGE “XBW O} W gg Ui yBisy Bumry

S9UU0) G| "Xew :peo| [BUIWON

‘uiis 30 8y} s1eaq pue pajsel 19106181 ‘|opow
SOIANL usaq sey yoef ooy siy) Noer Jooj4 |9d1S/wnuuNY :uonduosaq

suoiesioads [ealuyoat

iAjuo asn ajeaud 1oy papuayul s Jonpoid siy|

jAlueuem s asmoejnuew

3y PIoA [im 1onpoad By} 0} SUOIEDYIPOW [BINJONIS AUY "UIBISL) PaUIEILCD SUOKOMIISUI Kojes ayj Jo apinb
SIU} JO 90UBAIBSO-UOU 0} anP asue Aew jey) abewep Jo sjuaplaoe Aue 10} AJjiqer| Aue awnsse Jouued 9
-Jonpoud ay) Buijesal uaym osie saldde siyL Jonpoud SiY} Ym BUBLOM 3Q [[Im OYm

suosiad J[e 0} 2|GISSE00. SN JOj SUOHOTLISUI 9SBY} BN "SAWI || J8 SUOONIISUL 883U} LU)iM SdUBpIodoe
ul pajesado aq jsnw 1onpoud SIY | “SIUBIS}RI BININ} IO} WAY) BI0)S PUE BLUN JSIY Y} Jo} jonpoud syy

Buisn a105aq A(jnjeses SuoioNisuUI asay) peas asedld



REF# PART# DESCRIPTION Qry
1 T815016L-GS.1 Power unit assembly 1
2 Universal joint assembly 1
3 Steel ball @6mm 1
4 Oil plug 1
H Cotter pin @4x45mm 1
6 Coupling 1
7 Handle socket screw M8X19.5mm 1
8 T815016L.2 Handle socket 1
9 C-clip @8mm 1
10 Roller 1
1 Pin for roller 1
12 1815016L-3 Supporting axle 1
13 T815016L.1 Handle bly 1
14 Foam protective pad 1
15 Piece of spring 1
16 Button-head socket cap screw M8X16mm 10
17 Caster base 2
18 T815012L.8{asm) Rear caster assembly M10 2
19 T815016L-5 Saddle pad 1

20 T815016L-12 Saddie pin 1
24 T815016L-11 Saddle 1
22 T815016L-6 Front wheel shaft 1
23 T815016L-8 Shaft for d bar 1
24 T815016L-10 Saddle base 1
25 T815016L.6 Front wheel bl 1
26 T815012L-15 Sleeve for connected bar shaft 2
27 1815016L.7 Lifting arm assembly 1
28 T815016L-8 Shaft for saddle base 1
pa] (GB894.1-14 C-clip @14mm 2
30 T815016L-7 Ci d bar 2
3 GB89%4.1-913 C-clip @13mm 2
32 GBIT 70.3-M8X20 Flat-head socket cap screw M8x20mm 2
3 Slide plate 2
4 GBIT 70.2-M8X20 Button-head socket cap screw M8x20mm 2
35 Washer M6 4
36 Button-head socket cap screw M6x16mm 4
7 T815016L.4-2 Carry handle 1
38 Washer M8 4
39 Spring washer M8 [
40 GB/T97.1 Washer M14 2
41 GBIT 889.1 Nut M14 2
42 GBIT 859 Washer M10 6
43 GB/T70.2 Button-head socket cap screw M10X20mm 6
44 T815016L-1 Handle socket shaft 2
45 Return spring 2
46 GBIT 884.1 C-clip 219mm 2
47 181501204 Rubber sleeve 2
48 TB15016L-2 Position shaft 2
49 78150164 Connected bar pintle - 2
50 T815016L-13 Shaft 1
51 T815016L.MF Seal kit 1

General usage instructions

Before using the floor jack, check for loss of oil, damage or missing accessories.

First time operation:

1.

2.

Open the drain valve (1) and insert the enclosed handle (extension) in the pumping arm (2).
To ensure the oil distributes itseif completely, carry out approx. 6 full pumps of the handle.
Close the drain valve - the vehicle jack is now ready for use.

Lifting the vehicle:

3.

4.

1.

Locate your vehicle on an even, firm surface and secure the vehicle against rolling as specified by
the vehicle manufacturer.

To ensure safe lifting, position the jack at a 90° angle to the vehicle and under the appropriate
jacking point (see the manufacturer’s instructions).

Insert the handle in the drain valve and close it by rotating clockwise until the limit stop is reached.
Insert the handle in the pumping arm and pump the handle until the saddle (3) is in contact with the
vehicle.

Check again that the jack is seated correctly.

Continue pumping the handle until the vehicle has been lifted to the desired height.

Caution: Observe the vehicle carefully during the lifting operation. The jack should move in

the direction of the vehicle during lifting. Should this not be the case, there is a strong possibility
that the vehicle will slide off the jack.

Put the handle out of the pumping arm. (Risk of accident!)

Secure the load with suitable jack stands before commencing work on or under the vehicle.
Caution: Working on or under the vehicle without first appropriately securing the raised load is
prohibited! (Risk of accidentt)

After you have finished working on the vehicle, open the drain valve by carefully twisting the jack
handle in small increments in a counterclockwise direction until the vehicle begins to move
downwards.

. Once the vehicle is firmly on the ground, the drain valve can be opened again (approx, one half

turn) in order to return the lifting arm (4) all the way to the bottom in the starting position.
Before lifting the load, check that the drain valve is properly closed.

. All moving parts must be lubricated in accordance with the operators’ manual and maintained on a

regular basis.

Storage & care:

15.

16.

17.

18.

19.

When the vehicle jack is not in use, the lifting arm should be in the lowest position and the handle
in an upright position to protect the precision mechanics from damage. The vehicle jack must

be stored in a horizontal position and in a dry location. Ensure the jack remains in its original
condition. Do not undertake any modifications to the device.

Use only SAE10 (SAE: Society of Automotive Engineers) grade, special-purpose hydraulic oil for
the pump. Dispose of all used and spilled oil appropriately.

Do not use a high pressure cleaner to clean the jack. All external moving parts, e.g. the foot roller
bearings (5), fastening bolts of the lifting arm (6), fastening bolts of the lifting arm cylinder (7) and
fastening bolts of the pumping arm (8) must be well lubricated regularly every 3 months.
IMPORTANT: Never lubricate or grease the rods of the pump (9) and lifting cylinder (10).

All maintenance and repair work must be performed by a suitably qualified personnel an in
accordance with the manufacturer’s instructions.

Caution: Do not use the jack if there are any missing, loose or broken parts!
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